



检 验 报 告

TEST REPORT

浙建材检第 10E170 号

报告编号: ZHEJIANG BUILDING MATERIALS INSPECTION NO.10E170
REPORT NO.

产品名称: 玻纤胎沥青瓦 (平瓦)
NAME OF SAMPLE FIBERGLASS ASPHALT SHINGLE (PLAIN ROOF TILE)

委托单位: 杭州荣平屋面瓦业有限公司
CUSTOMER HANGZHOU RONGPING ROOF TILES INDUSTRY CO., LTD.

生产单位: 杭州荣平屋面瓦业有限公司
INSPECTED ENTITY HANGZHOU RONGPING ROOF TILES INDUSTRY CO., LTD.

检验类别: 委托检验
TEST CATEGORY CONSIGNATION TESTING

浙江省建筑材料科技有限公司建材质量检测中心

ZHEJIANG QUALITY TEST CENTER OF BUILDING MATERIALS TECHNOLOGY CO., LTD

(原浙江省建材产品质量监督检验站)

(ZHEJIANG INSPECTION OFFICE OF SUPERVISION AND TEST FOR BUILDING MATERIALS)

浙江省建筑材料科技有限公司建材质量检测中心

ZHEJIANG QUALITY TEST CENTER OF BUILDING MATERIALS TECHNOLOGY CO., LTD

(原浙江省建材产品质量监督检验站)

(ZHEJIANG INSPECTION OFFICE OF SUPERVISION AND TEST FOR BUILDING MATERIALS)

检 验 报 告

TEST REPORT

浙建材检第 10E170 号

共 2 页第 2 页

检验项目 Test Items	标准要求 Standard Request	实测结果 Test Result	单项判定 Item Conclusion	
标记 Marks	标记清晰、齐全 Clear, Complete	/	/	
单位面积质量, kg/m ² Weight per Unit Size, kg/m ²	≥3.4	/	/	
厚度, mm Thickness, mm	≥2.6	/	/	
长度, mm Length, mm	偏差: ±3 Deviation: ±3	/	/	
宽度, mm Width, mm	偏差: +5, -3 Deviation: +5, -3	/	/	
切口深度, mm Cut-depth, mm	≤145	/	/	
外观 Appearance	打开不脆裂、胎基浸透、 表面保护层均匀粘贴、 表面有沥青自粘胶和保 护带、表面无可见缺陷 等 No cracking while opening; felt saturated; surface protective layer stick evenly; bitumen self-adhesive and protective band on surface; no visible defect on surface, etc.	/	/	
可溶物含量, g/m ² Soluble Substance Qty,	≥1000	1010	合格 Qualified	
拉力, Tensile Strength, N/50mm	纵向 Lengthwise	≥500	708	合格 Qualified
	横向 Crosswise	≥400	477	

耐热度 Heat Resistance	90℃ 无流淌、滑动、滴落、气泡 90℃ No Flowing, Sliding, Dripping, Bubble	符合 Passed	合格 Qualified
柔度 Flexibility	10℃绕 r=35mm 弯板 无裂纹 10℃ Roll r=35mm Bended Board No Cracking	符合 Passed	合格 Qualified
不透水性 Watertightness	0.1MPa,30min 不透水 0.1MPa, 30min, Watertight	符合 Passed	合格 Qualified
耐钉子拔出性, N Resistance to Nail Pull Out, N	≥75	75	合格 Qualified
自粘胶耐热度 Heat Resistance of Self-adhesive Glue	50℃ 发粘, 75℃ 滑动 ≤2mm 50℃ Tacky, 75℃ Sliding ≤2mm	符合 Passed	合格 Qualified
金属箔剥离强度, N/M Peel Strength of Tinsel, N/mm	--	--	/
叠层剥离强度, N Peel Strength of Lamination, N	--	--	/
撕裂强度, N Tear Strength, N	≥9	/	/
矿物料粘附性, g Mineral Granules Adhesion, g	≤1.0	/	/
抗风揭性能 Wind Resistance	通过 Passed	/	/
人工气候加速老化 Artificial Climate Accelerated Aging	见标准 See standard	/	/